
 

 

Unsolicited PPEA 

BEDFORD REGIONAL WATER AUTHORITY (BRWA) 

IVY CREEK INTERCEPTOR DIVISIONS 5 and 6 
 

VOLUME I 

 
English Construction Company, Inc.  

in association with Hurt & Proffitt, Inc.  

615 Church Street, Lynchburg, VA 24504 

434-845-0301  |  www.englishconst.com 

Due Date:  July 7, 2020 at 4:00 p.m. 



 

 
615 Church Street, Lynchburg, Virginia 24504 

P. O. Box P-7000, Lynchburg, Virginia 24505 

Tel: (434) 845-0301     Fax: (434) 845-0306 

 

July 7, 2020 

 
 
Bedford Regional Water Authority 
1723 Falling Creek Road 
Bedford, Virginia 24523 
 
Attention:  Rhonda B. English, PE, Director of Engineering 
 
RE: Unsolicited PPEA 
 Ivy Creek Interceptor Divisions 5 and 6 
[...]
Geology |1984 

 
YEARS EXPERIENCE 
Years with H&P:  15 
Years of Experience:  29 
 
REGISTRATIONS 
Professional Engineer: 
    VA #49743 | 2012 
   
  Professional Geologist: 
    VA #1075  
 
Contact Information: 
Hurt & Proffitt, Inc. 
2524 Langhorne Road 
Lynchburg, VA 24501 
kmeritt@handp.com 
434.841.1857 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Ken Meritt ,  PG,  PE 
IN S P E C T I O NS  TAS K  MA NA G E R 

 
Ken is the Director of Geotechnical and Materials Testing for Hurt & Proffitt. He has 
years of experience in the geotechnical, environmental and construction fields.  Ken’s 
geotechnical experience includes laboratory and field soils testing, laboratory and field 
concrete testing, subsurface drilling investigations, earthwork evaluation and suitability 
studies, flexible and rigid pavement design, retaining wall and slope stability studies, 
allowable soil bearing pressures, determination for foundation design, and geotechnical 
report preparation. Ken also has extensive environmental experience which includes all 
Phase I, II, and III Environmental Site Assessments. 
 
PROJECT EXPERIENCE: 

Lynchburg Regional Airport Hangar  
Lynchburg, VA | Geotechnical Engineer 
  
Greater Lynchburg Transit Company Maintenance & Training Facility 
Lynchburg, VA | Geotechnical Engineer 
  
Liberty University Health and Science Building 
Lynchburg, VA | Geotechnical Engineer 
  
Liberty University Layhae Building Addition 
Lynchburg, VA | Geotechnical Engineer 
  
Lynchburg College Burton Hall Addition 
Lynchburg, VA | Geotechnical Engineer 
 
Sweet Briar College Cochran Library Expansion 
Amherst County, VA | Geotechnical Engineer 
 
Colonel Jamerson Boulevard 
Culpeper, VA | Geotechnical Engineer 
 
9th Street Retaining Wall Project 
Lynchburg, VA | Geotechnical Engineer 
 
 
  



Qualifications and Experience 

English Construction Company, Inc. in association with Hurt and Proffitt 

24 

 

FIRM 
Hurt & Proffitt 

 
EDUCATION 
Associates |Central Virginia 
Community College | 
Engineering Technology |1991 
 
B.S. | Warren National 
University | Environmental 
Management |2002 

 
YEARS EXPERIENCE 
Years with H&P:  12 
Years of Experience:  27 
 
REGISTRATIONS 
Asbestos Inspector: VA 
#3303003214 
Asbestos Supervisor: VA 
#3304001520      
Asbestos Management Planner:  
VA #3304001520  
Asbestos Project Designer: VA 
#3305001148 
Asbestos Project Monitor: VA 
#3309001428 
Lead Risk Assessor: VA 
#3356000940 
RCRA Hazardous Waste 
Generator Inspector 
 
Contact Information: 
Hurt & Proffitt, Inc. 
2524 Langhorne Road 
Lynchburg, VA 24501 
cnixon@handp.com 
434.841.3893 

 
 
 
 
 
 
 

Chris  Nixon 
IN D US T R I A L  HY G I E NE  TAS K MA N AG E R 

 
Chris has over 27 years of experience within the environmental and industrial hygiene 
industry.  He has extensive experience as an industrial hygienist providing indoor air 
quality assessments for microbiological agents, methamphetamines and multitudes of 
other unknown chemicals.  He broadens our abilities to provide OSHA compliance 
monitoring for industrial / manufacturing facilities.  He further provides expertise to 
Hurt & Proffitt, developing Phase I, II and III Environmental Site Assessments, air 
permitting, Army Corp. of Engineers and DEQ related permitting activities for water and 
soils contamination. 
 
PROJECT EXPERIENCE: 

Halifax County Former Jail, Sheriff’s Office, Courthouse --- E&S, Fuel Tank 
Management and Closure 
Halifax, VA | Project Manager 
 
Heritage High School Demolition --- Underground Storage Tank Management 
Lynchburg, VA | Project Manager 
 
Lynchburg College - McWane Hall Demolition Management and Tank Removal 
Coordination 
Lynchburg, VA | Project Manager 
 
Abbott Laboratories, SPCC Plan Updates (2013 & 2018) 
Altavista, VA | Project Manager 
 
Environmental Study on Former Correctional Facility 
Mecklenburg County, VA | Project Manager 
 
Campbell County Public Schools-SPCC and ODCP Updates 
Rustburg, VA | Project Manager 
  
Lynchburg Redevelopment Housing Authority --- Lead Safe Program 
Lynchburg, VA | Project Manager 
 
Bedford Economic Development --- Remediation 
Bedford County, VA | Project Manager 
 
  



Qualifications and Experience 

English Construction Company, Inc. in association with Hurt and Proffitt 

25 

 

FIRM 
Hurt & Proffitt 

 
EDUCATION 
Specialized Classes | Central 
Virginia Community College  
 
25 years in the Army and 
National Guard --- Retired 
Sergeant Major 
 
Military Engineering Courses 

 
YEARS EXPERIENCE 
Years with H&P:  32 
Years of Experience:  39 
 
REGISTRATIONS 
VDOT Certifications in 
Bituminous Concrete, Hydraulic 
Cement Concrete, Central Mix 
Aggregate Inspections, Asphalt 
Paving Inspections, Portland 
Cement Concrete Inspections 
 
National Institute for 
Certification in Engineering 
Technologies --- Soils, Concrete, 
Asphalt 
 
Troxler Certified 
 
Certified DCR E&S Inspector 
 
Contact Information: 
Hurt & Proffitt, Inc. 
2524 Langhorne Road 
Lynchburg, VA 24501 
treeves@handp.com 
434.665.9517 

 
 
 
 
 
 

Melvin A.  Reeves  
MA T E R I A L S  TE S T I N G  TA S K MA N AG E R 

 
Mr. Reeves has over 39 years of construction inspection experience. His areas of expertise 
include supervising construction inspectors who oversee work related to VDOT road 
building, asphalt overlays according to VDOT requirements and placement of base stone, 
and the development of subgrades according to the standards of VDOT. Mr. Reeves is 
also responsible for daily reports detailing contractor activities and maintaining 
quantities of construction materials used on each project. 
 
Mr. Reeves has also worked on numerous educational projects, ranging from primary to 
secondary to college / university settings, and many sub-division street projects which 
include inspection and testing of subgrades, base stone and asphalt paving; reviewed 
plans, supervised technicians, and performed inspections and materials testing on 
numerous large private projects with the State. 
 
PROJECT EXPERIENCE: 

Lynchburg Juvenile & Domestic Relations Courthouse 
Lynchburg, VA | Senior Engineering Technician / Senior Inspector  
 
Blue Ridge Regional Jail 
Lynchburg, VA | Senior Engineering Technician / Senior Inspector 
 
Bluestone Business Park  
Tazewell County, VA | Technician Supervisor  
  
William Tuck Airport --- Fuel Storage Facility and New Hangar  
South Boston, VA | Senior Engineering Technician / Senior Inspector 
  
Dominion Power 
Altavista, VA | Technician Supervision / Senior Inspector 
 
Business Park 
Prince Edward County, VA | Senior Engineering Technician / Senior Inspector  
 
 
 



ENGLISH CONSTRUCTION PPEA EXPERIENCE 

With the inception and passage of PPEA guidelines in the Commonwealth of Virginia, English has successfully completed 
numerous public sector projects. English Construction has been entrusted with more public/private projects than any other 
construction company in Virginia. 

 Moneta Wastewater Treatment Plant, Moneta, VA (First Utility PPEA in Virginia) 
 Town Of Strasburg Design Build Upgrade and Expansion of the Wastewater Treatment Plant and Relocation of the  
 Department of Public Works, Strasburg, Virginia 
 Broadway Water Treatment Plant, Broadway, VA 
 City of Fredericksburg Dewatering Project, Fredericksburg, VA 
 City of Fredericksburg Wastewater Treatment Facility Improvements, Fredericksburg, VA 
 Montvale Wastewater Treatment Plant, Bedford County, VA 
 Deerfield Detention Facility Wastewater Treatment Plant, Emporia, VA 
 Chatham Detention Facility Wastewater Treatment Plant, Chatham, VA 
 City of Fredericksburg Police Headquarters, Fredericksburg, VA 
 Rappahannock Regional Jail Roof and Kitchen Upgrades, Rappahannock Regional Jail, VA 
 Meherrin River Regional Jail, Brunswick County, VA 
 Mecklenburg Regional Jail, Mecklenburg County, VA  
 Medium Security Facility at Mt. Rogers Prison, Grayson County, VA 
 Centex Prison --- Pocahontas, Virginia, Pocahontas, Virginia 
 Circuit and General District Courthouse, City of Fredericksburg, VA 
 Interim and Juvenile and Domestic Relations Court Facility, City of Fredericksburg, VA 
 Visitor Center Renovations, City of Fredericksburg, VA 
 Cosby Road High School, Chesterfield County, VA 
 Lafayette Upper Elementary School, Fredericksburg City Public Schools, VA 
 James Monroe High School, Fredericksburg City Public Schools, VA 
 Northumberland Middle School/High School, Northumberland County, VA 
 Green Ridge Recreation Center, Roanoke County, VA 
 Old Walker Grant School Renovation, City of Fredericksburg, VA 
 I-85 Rest Stop, Mecklenburg County, VA 
 I-64 Rest Stop, New Kent County, VA 
 I-895 Connector Project, Pocahontas Parkway, Chesterfield/Henrico Counties, VA (First PPTA in Virginia) 
 Rte. 288 Goochland County, VA (PPTA) 
 I-895 Connector Project Richmond, VA (PPTA) 
 North Gayton Road Extension, Henrico County, VA (PPTA) 
 Route 288, Goochland County, VA (PPTA) 
 APM Terminal Access Road, Portsmouth, VA (PPTA) 
 



Qualifications and Experience 

English Construction Company, Inc. in association with Hurt and Proffitt 

27 

TOWN OF STRASBURG DESIGN BUILD UPGRADE AND EXPANSION OF THE 
WASTEWATER TREATMENT PLANT and RELOCATION OF THE DEPARTMENT OF 
PUBLIC WORKS  |  Strasburg, Virginia (PPEA) 

 

English Construction was the Design Builder for the upgrade and 
expansion of a WWTP and relocation of the Department of Public 
Works for the Town of Strasburg, VA. 
 
The project was to upgrade the Town of Strasburg Wastewater 
Treatment Plant to permit the plant operators to meet the Chesapeake 
Bay Area Nutrient Limits per regulation number 9 VAC 25- 820-10 et 
seq. The effluent limits are 7,999 lbs/yr of total nitrogen (TN) and 689 
lbs/yr of total phosphorus (TP) on a delivered waste load allocation 
basis. The permitted monthly average concentrations are 3 mg/1 for 
total nitrogen and 0.3 ppm for total phosphorus. The design will meet 
these concentration limits at an average daily flow of 2.0 MGD. 
 
Upgrades to the wastewater treatment plant include but not limited to: 
influent pump station, blower building, grit removal facilities, biological 
reactors including secondary clarifiers, and filters in a cast-in-place 
concrete structures, chemical feed facilities, sludge dewatering facilities, 
sludge stabilization, residual solids storage, control building 
modifications, various site improvements including; new paving, 
drainage improvements, site and process piping, electrical 
improvements, process control and instrumentation improvements and 
an emergency generator. 
 

OWNER   
Town of Strasburg  
174 East King Street  
Strasburg, VA 22657  
Contact:  Jay McKinley 
Tel.: 540.465.9197  
 
ENGINEER     
Wendel Engineering  
1420 King Street  
Strasburg, VA 22657  
Contact:  Andrew Casolini 
Tel.: 703.229.8718  
 
Contract Amount $26,623,400  
Completion Date:  August 2017 
‐ 10 MGD   - 7,400 CY structural concrete 
‐ 1,100 tons rebar   -  10,217 LF of pipe 

(primarily yard pipe 4’’ --- 30’’) 
 
Key Personnel Proposed: 
Henry Myers, Executive-in-Charge 



Qualifications and Experience 

English Construction Company, Inc. in association with Hurt and Proffitt 

28 

Town of Broadway Water Treatment Plant 
Broadway, VA 

 

English Construction as the Design Builder installed a 
new river intake structure, new raw water feed pumps 
and discharge piping, new rapid mix basin and two new 
flocculation basins with mixers, upgrade sedimentation 
basins with a Sludge Removal System, install of a Pall 
Membrane System housed in a new 30’x40’ precast 
concrete building, new MCC in membrane building, 
install new pre-cast concrete clearwell, replace finished 
water pumps, demolish existing sand filters and fill 
basins, modify existing WTP building to provide outside 
access to existing chemical feed room, and install 
150,000gallon well storage tank. 
 

OWNER   
Town of Broadway 
P.O. Box 156 
Broadway, VA 22815 
Contact: Kyle O’Brien, Town Manager 
Tel.: 540.896.5152 
 
ENGINEER   
Bowman Consulting Group, Ltd 
460 McLaws Circle, Suite 120 
Williamsburg, VA 23185 
Contact:  Ken Baybutt 
Tel.: 757.229.1776 
 
Contract Amount:  $5,974,000 
Completion Date:  May 2019 
 
Key Personnel Proposed: 
Henry Myers, Executive-in-Charge 
 

 

 

 



Qualifications and Experience 

English Construction Company, Inc. in association with Hurt and Proffitt 

29 

Moneta Wastewater Treatment Plant and Collection System 
Moneta, Virginia  
 

 
 
English Construction and Hurt & Proffitt
 
The Moneta Regional Sewer System in Bedford County, 
Virginia was a landmark project for the State of Virginia 
in that it was the first PPEA (Public-Private Education 
Facilities and Infrastructure Act of 2002) project in the 
Commonwealth whereby private financing was 
combined with public funding to construct a new 
regional sewer system.  The PPEA process took a 48-
month (conventional) project and reduced it to a time-
frame of 24 months from concept through completion. 
The project, a backbone of the area’s sanitary sewer 
infrastructure, includes over 6 miles of sanitary sewer 
lines, four major sewage pump stations, and a 500,000 
GPD wastewater treatment plant.  With approximately 
60,000 linear feet of horizontal alignment, this project 
necessitated procurement of extensive easements and 
rights-of-way. The plant is owned and maintained by the 
Bedford County Public Service Authority. 
 

OWNER
Bedford County Public Service Authority  
1723 Falling Creek Road 
Bedford, VA 24523 
Contact:  Brian Key 
Tel.:  540.586.7679 
 
ENGINEER 
Hurt & Proffitt, Inc. 
2524 Langhorne Road 
Lynchburg, VA 24501 
Contact:  Brian Cossman 
Tel.: 434.546.3325 
 
Contract Amount:  $10,250,000 
Completion Date:  January 2007 

 
  



Qualifications and Experience 

English Construction Company, Inc. in association with Hurt and Proffitt 

30 

Montvale Wastewater Treatment Plant Upgrade 
Bedford County, Virginia  
 

 
 
English Construction completed an upgrade of the 
existing Montvale Wastewater Treatment Plant by 
50,000 GPD with laboratory building modifications and 
site improvements. 
 

OWNER
Bedford County Public Service Authority  
1723 Falling Creek Road 
Bedford, VA 24523 
Contact:  Brian Key 
Tel.:  540.586.7679 
 
ENGINEER 
ACS Design, LLC,  
Peters Creek Road NW  
Roanoke, VA 24017 
Contact Dan Early 
Tel.:  540.562.2345 
 
Contract Amount:  $621,067 
Completion Date:  December 2006 
 

 



Qualifications and Experience 

English Construction Company, Inc. in association with Hurt and Proffitt 

31 

Lexington-Rockbridge Regional WQCF Nutrient Removal Upgrade  
Lexington, Virginia 

 
English Construction 
 
The existing Lexington WWTP was upgraded to 
improve the treatment capability of the facility in 
response to the increasingly stringent environmental 
regulations.  The construction to this facility included a 
new influent screen, a new tertiary filtration system, new 
aerobic digesters, modifications to existing digesters, 
new sludge storage tank building, modifications to the 
existing storage tank and additions to the existing sludge 
control facility.  The existing plant featured an Orbal 
oxidation ditch system that required modifications to 
the aeration system.  This was extremely challenging as 
the oxidation is a critical treatment process central to the 
wastewater treatment plant.  The English team 
developed and executed a plan and sequence of 
construction that allowed the facility to remain in service 
during the construction, continue to meet the existing 
permit requirements and eliminate expensive and risky 
bypass pumping.  This plan was developed as a result of 
English’s first-hand experience on a previous wastewater 
treatment plant upgrade that was designed and 
constructed as part of another VADOC project in 
Chatham, VA by the English/Thompson & Litton 
team.  The Lexington WWTP upgrade was completed on 
time and within budget. 
 

OWNER
Maury Service Authority 